AW TA TEXTILE TESTING

Australian Wool Testing Authority Ltd — trading as AWTA Textile Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
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TEST REPORT

CLIENT : EX\REME MARQUEES TEST NUMEEFH
1ob PICKERING STREET OATE
ENOGGERA QLD 40S2)
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SAMPLE DESCRIPTION Coated woven fabric
Colouy: grean End uie: marquees
Approximeéte na=s: 594g/m2 Approximate thicknass: 0.2mm

THESEX REIJULTS NUST BE CONSIDERED 1IN CONJUNCTI
WITH THE COMMERTS ON THE rom.w:uc PAGRE (S)

Material Sbecification provided by client:
Nominal compesition: polyester yarns, PVC coated

AS/NZS Simultaneous -detezmination of I;mir;ability; Flame
1530.3 - 1h99 Propagetion, Heat Release and Smoke Releass:

RESOLTS : Face tested: 3Both

Date tested: 25.06.2007
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Number of specimens ignited:
Number of specimens tested:
REGULATQRY INTDJCES: Ignitability Index
Spread of Flame Index

Heat Evolvaed Index
Smoka Developed Index
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Comments:
These resulits only apply to the specimen mounted, as described §n this repore.
The resulta of this fire test may be used to direct assess firge hazard,

1
but it should be recognized that a single test mechox will not provide a full
assessment. ¢of fire hazard under all fire conditcions
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TEST REPORT

CLIENT : PEXTREME MARQUEES TEST NUMBIR : 7-5534B7-aQ
L0C PICKERING STREET DATE 1 11/07/2007
ENOGGERA QLD 4051

The rasactiion of thin unsupgorted flexible materials to flame
impingement can be arsessed in accordance with AS 1530.2,

Where materials of thickness less than 2mm that are sufficiently
flexinle wo be bent by hand around a mandrel of 2mm diameter

or less are subjectad to the test described herein, thay should
alse be swojected to the test in AS 1530.2.

The specimans were mounted o simulate use in an unsugporcsd oY
frae anging mode. The results may be significantly different
when mounted to similate a wall cladding or upholstery application.

To allow free movement of sample during testing all cornars wers folded away
fxom the ¢ lamps.

Each tesl rpecimen was sandwiched between two laysrs of galvan#sed welded
sguare mesh made from wire of nominal diameter 0.8mm and aomin:l spacing of
12mm in boih directions, stapled through at four points, each 100mm from the
centre of the sample and the assembly clamped in gour places.
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